

Test Report

Client : Flashbay Electronics Huizhou
Building2, Jixun Industrial Park, Xinjiao, Dong'ao Village, Shatian
Town, Huiyang District, Huizhou City, Guangdong Province, P.R.China

Product Name : USB Flash Drive
Model No. : Executive Duo (EXD)
Reference image : Refer to Annex

The information and sample(s) above were submitted and identified by or on behalf of the client.

Sample Received : 2026-01-30
Testing Period : 2026-01-30 to 2026-02-09

<u>Test Requested</u>	<u>Result</u>
1) With reference to California Proposition 65	
- Total Cadmium	SEE RESULTS
- Total Lead (Pb)	SEE RESULTS
- Phthalates	SEE RESULTS

Signed for and on behalf of

DEKRA Testing and Certification (Shanghai) Ltd., Guangzhou branch



Devin Ai
Approver

Picture of Sample Tested

Tested Sample Description:

- (1) Black synthetic leather with white printing
- (2) Blue plastic (inside the USB port)
- (3) Black plastic (inside the USB port)
- (4) Silver metal (magnetic clasp)
- (5) Silver metal (Type C)
- (6) Silver metal (USB)
- (7) Silver metal (body)
- (8) Silver metal (fixing screws)

TEST RESULTS

1) California Proposition 65

Total Cadmium

With reference to EPA 3052-1996 and EPA 6010C-2007. Analysis was performed by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES).

Test Item	Result (mg/kg)			MDL (mg/kg)
	(1)/(2)/(3)	(4)/(5)/(6)	(7)/(8)	
Total Cadmium	N.D.	N.D.	N.D.	5

Remark:

1. N.D. = Not Detected (below MDL)
2. MDL = Method Detection Limit
3. mg/kg = Milligram per kilogram

Total Lead (Pb)

With reference to EPA 6010 and EPA 6020. Analysis was performed by Inductively Coupled Plasma Mass Spectrometry.

Test Item	Result (mg/kg)			MDL (mg/kg)
	(1)/(2)/(3)	(4)/(5)/(6)	(7)/(8)	
Total Lead (Pb)	N.D.	N.D.	N.D.	5

Remark:

1. N.D. = Not Detected (below MDL)
2. MDL = Method Detection Limit
3. mg/kg = Milligram per kilogram

Phthalates

With reference to CPSC-CH-C1001-09.4. Analysis was performed by Gas Chromatographic-Mass Spectrometer (GC-MS).

Test Item	Result (%)	MDL (%)
	(1)/(2)/(3)	
Dibutyl phthalate (DBP)	N.D.	0.003
Benzyl butyl phthalate (BBP)	N.D.	0.003
Diethyl hexyl phthalate (DEHP)	N.D.	0.003
Di-iso-nonyl phthalate (DINP)	N.D.	0.005
Di-n-octyl Phthalate (DNOP)	N.D.	0.003
Diisodecyl Phthalate (DIDP)	N.D.	0.005

Test Item	Result (%)	MDL (%)
	(1)/(2)/(3)	
Di-n-hexyl phthalate (DnHP)	N.D.	0.003
Diisobutyl phthalate (DIBP)	N.D.	0.003
Di-n-pentyl phthalate (DPENP)	N.D.	0.003
Dicyclohexyl phthalate (DCHP)	N.D.	0.003

Remark:

1. N.D. = Not Detected (below MDL)
2. MDL = Method Detection Limit
3. % = Percentage

Annex



[△] The reference model information is provided by the client and claimed that the identical materials and/or construction as the tested samples are used. The samples displayed here are not tested samples and are for reference only DEKRA Testing and Certif

---End of Report---

This document is issued subject to the company's General Terms and Conditions available at <https://www.dekra.com.cn/en/terms-and-conditions/>. Unless otherwise stated, the test results refer exclusively to the samples tested in this report. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into consideration. DEKRA declines any responsibility with information provided and/or deviations required by the client that may affect the validity of test results. This report can only be reproduced in full and with written approval of the test laboratory. If you have any comment on the test results, please contact us in writing within 15 days after the issuance of this report. The test results shall not be used for propaganda without permission of the test laboratory. This report is not to be used for social proof function in China market.